W1 Gl e

q 6
== Trig: Fres Run
WAmen: 30 a8

AvgiHsid: 10010

850 16 WM P 20, L)

Radis S1d Hene

Radie Device: BTS

Center 5.5 GHz Span 30 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1ms
Occupied Bandwidth Total Power 20.2 dBm
17.761 MHz
Transmit Freq Error 18.847 kHz OBW Power 99.00 %
x dB Bandwidth 21.56 MHz x dB -26.00 dB

Fraquency

Center Freq
& S00000000 GH7/

CF Step
3 000000 MHz,
Man|

Freq Offset
0 Mz

Report No.: ER/2020/10096
Page: 39 of 350

a6,
== Trig: Fres Run
WAmen: 30 a8

Frequency

Center Freq
& 745000000 GHz|

ICenter 5.745 GHz Span 30 MHz pem——
#Res BW 100 kHz SVBW 300 kHz Sweep 2.933 ms| 2000000 bl

L
Occupled Bandwidth Total Power 23.5 dBm s
17.719 MHz Freqoret
Transmit Freq Error 3.547 kHz OBW Power 99.00 % OHy

x dB Bandwidth 17.60 MHz x dB -6.00 dB

FCC_802.11n_20MHz_Chain1_5580MHz

005 P

Radis Std Nene
Radis Device BTS

Fraquency

Center Freq
& SBO00CO0D GH

CF Step

Center 5.58 GHz Span 30 MHz
#Res BW 240 kHz #VBW 680 kHz Sweep 1ms
Occupied Bandwidth Total Power 20.6 dBm
17.794 MHz
Transmit Freq Error 26.258 kHz OBW Power 99.00 %
x dB Bandwidth 21.28 MHz x dB -26.00 dB

3 000000 MMz
Man/

ute

Freq Offset
O Mz

q 766000000 OHz Freguency
e Trig Run ]
WG o SAnen 30 48 Radio Device BTS
Ref Offset 129 dB
h v Ref 30.00 dBm
Center Freq
5. TBS000000 GHI|
Center 5.785 GHz Span 30 MHz CF 8t
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms, 3000000 )
M
Occupled Bandwidth Total Power 25.5 dBm uta "
17.767 MHz Freq Offset
Transmit Freq Error ~1.153 kHz OBW Power 99.00 % oMz
x dB Bandwidth 17.60 MHz x dB -6.00 dB

Agthert Sgmetrum Aralyrer - Ovcugied EW

FCC_802.11n_20MHz_Chain1_5700MHz

550 M P

Radie S1d Neone

Radis Davics: BTS

Fraquency

Center Freq,
& TOO0000D00 GHz)

[ertes BIN 240 KHz #VBW 680 kHz Swwaep 1ms CF Step)
P _1ms 3000000 MMz
Occupled Bandwidth Total Power 19.3 dBm Hen
17.773 MHz FreqOffset
Transmit Freq Error 3.460 kHz OBW Power 99.00 % OHz

x dB Bandwidth 21.72 MHz x dB -26.00 dB

FCC_802.11n_20MHz_Chain1_5825MHz

Agtbert Sgm trum Aralyrer - Ovcgied EW

Radio Device: BTS

Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms
Occupied Bandwidth Total Power 25.4 dBm
17.819 MHz
Transmit Freq Error 4.573 kHz OBW Power 99.00 %
x dB Bandwidth 17.32 MHz x dB -6.00 dB

Center Freq
& 826000000 GHz|

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# % 7 "% % 274 2 £ Fl % 7 1§ 134 55

f (886-2) 2298-0488

FRRREERS S TR

7 |t(886-2) 2299-3279

www.tw.sgs.com

Member of SGS Group



Report No.: ER/2020/10096
Page: 40 of 350

W1 Gl e

q: 6.
== Trig: Fres Run
WAmen: 30 a8

AvgiHsid: 10010

-2 2 W P 0, L)

Radis S1d Nene

Radie Device: BTS

Fraquency

Center Freq
& 180000000 GHz|

[ortes BIW 240 kitz SVBW 680 kHz Swwasp 1 CF Step
P _1ms 3000000 MMz
Occupied Bandwidth Total Power 13.3 dBm Hen
17.745 MHz FreqOfiset
Transmit Freq Error 19.963 kHz OBW Power 99.00 % OHz

x dB Bandwidth 22.08 MHz x* dB -26.00 dB

10 G | e

q
== Trig: Fres Run
WAmen: 30 a8

AvgiHeld: W00

Frequency

Radio Davice: BTS

Center Freq
& 260000000 GHz|

[orres BIN 240 kiz #VBW 680 kHz Swoep 1ms CF Step
p 1w 3000000 MHz
Occupled Bandwidth Total Power 15.1 dBm Man
17.759 MHz FreqOffset
Transmit Freq Error 27.658 kHz OBW Power 99.00 % OHy

x dB Bandwidth 22.33 MHz x dB -26.00 dB

Agrient Spectrum Analyser - Oxcupied B

FCC_802.11n_20MHz_Chain2_5220MHz

0833 70 P
Radis Std Nene

Radis Device BTS

Fraquency

ores BW 240 Mz FVBW 750 kHz Soveep 1 ms CF Step)
p_1ms 2.000000 Mz
Occupled Bandwidth Total Power 12.7 dBm — Man
17.749 MHz Freq Offset
Transmit Freq Error 15,553 kHz OBW Power 99.00 % b

x dB Bandwidth 22.04 MHz x dB -26.00 dB

Center Freq
& F20000000 GHZ,

042 0 A0 Pk
Fladio Std: None Frequency
Radio Davice: BTS
Ref Offset 129 dB
[0omiey  Ref 30.00 dBm
Center Freq
S 300000000 GHZ|
Center 5.3 GHz Span 30 MHz CF Step
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms 3.000000 MHz!
lAuto "
Occupled Bandwidth Total Power 15.7 dBm —
17.730 MHz Freqofteet
Transmit Freq Error 20,165 kHz OBW Power 99.00 % OHE
x dB Bandwidth 22.65 MHz x dB -26.00 dB

Agthert Sgmetrum Aralyrer - Ovcugied EW

FCC_802.11n_20MHz_Chain2_5240MHz

Frequency
== Trig: Fres Run
Bhmten: 30
Ref Offget 12.9 0B
di. Ref 30.00 dBm
Leg
Center Freq,
5240000000 GHz
Center 5.24 GHz Span 30 MHz perre
#Res BW 240 kHz SVBW 750 kHz Sweep 1ms 2000000 e s
"
Occupled Bandwidth Total Power 13.1 dBm -
17.775 MHz p—
Transmit Freq Error 13.884 kHz OBW Power 99.00 % OHz
x dB Bandwidth 22.47 MHz x dB -26.00 dB

Agtbert Sgm trum Aralyrer - Ovcgied EW

FCC_802.11n_20MHz_Chain2_5320MHz

Radio Davics: BTS
L 1
Center Freq
5320000000 GHz,
Center 5.32 GHz Span 30 MHz CF 81,
‘#Res BW 240 kHz #VBW 750 kHz Sweep 1ms 2000000 Mol
M
Occupled Bandwidth Total Power 15.7 dBm =
17.747 MHz Freqoan
Transmit Freq Error 20.873 kHz OBW Power 99.00 % oHy
x dB Bandwidth 22.01 MHz x dB -26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

FRRAPERGF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7
t (886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group

BEHATA A EF T I 18 134 5L



W1 Gl e

q 6
== Trig: Fres Run
WAmen: 30 a8

AvgiHsid: 10010

43 5 M P 0, L)

Radis S1d Nene

Radie Device: BTS

Center 5.5 GHz
#Res BW 240 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

17.760 MHz
7.747 kHz
22.29 MHz

#VBW 680 kHz

Total Power

OBW Power
x dB

Span 30 MHz

Sweep 1ms
19.4 dBm

99.00 %
-26.00 dB

Fraquency

Report No.: ER/2020/10096
Page: 41 of 350

a6,
== Trig: Fres Run
WAmen: 30 a8

Center Freq
& S00000000 GH7/

CF Step
3 000000 MHz,
Man|

Freq Offset
0 Mz

Frequency

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.702 MHz
Transmit Freq Error -824 Hz
x dB Bandwidth 17.57 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

& 745000000 GHz|

Center Freq

Span 30 MHz

Sweep 2.933 ms| 3000%:(:‘::1':

23.6 dBm Man

Freq Offset

99.00 % OHy
-6.00 dB

FCC_802.11n_20MHz_Chain2_5580MHz

0093104 P
Radis Std Nene

Radis Device BTS

Center 5.58 GHz
#Res BW 240 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

17.751 MHz
-4.978 kHz
22.83 MHz

#VBW 680 kHz

Total Power

OBW Power
x dB

Span 30 MHz

Sweep 1ms
19.3 dBm

99.00 %
-26.00 dB

Fraquency

Center Freq
& SBO00CO0D GH

CF Step
3 000000 MMz
Man/

ute

Freq Offset
O Mz

4 6 TESO00000 OH3 Radio St None Frequency
o= Trig: Fres Run AvgiHola
W Gainlow | WAmten: 39 48 Radio Davice: BTS

Ref Offset 12.9 B

k “v___ Ref 30.00 dBm
Center Freq
5785000000 GHz
Center 5.785 GHz Span 30 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms||  CFStep

"
Occupied Bandwidth Total Power 25.2 dBm — -
17.794 MHz Freq Offset
Transmit Freq Error 2.020 kHz OBW Power 99.00 % OHE
x dB Bandwidth 17.59 MHz x dB -6.00 dB

FCC_802.11n_20MHz_Chain2_5700MHz

Agthert Sgmetrum Aralyrer - Ovcugied EW

5. 570 WM P

Radie S1d Nene

Fraquency

Center Freq,
& TOO0000D00 GHz)

e " shmen 30 Radis Davice: BTS
Ref Offset 12.9 dB

di Ref 30.00 dBm
Leg
‘Center 5.7 GHz Span 30 MHz
#Res BW 240 kHz #VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 19.3 dBm

17.745 MHz
Transmit Freq Error -7.525 kHz OBW Power 99.00 %
x dB Bandwidth 22.44 MHz x dB -26.00 dB

CF Step
3 000000 MHZ,
Man|

FreqOffset
0 Hz

FCC_802.11n_20MHz_Chain2_5825MHz

Agberat Sy trum Arsadyree - e upied EW
W Gl e Radio Davice: BTS
Ref Offset 12.9 dB
4B Ref 30.00 dBm
Leg
Center Freq
5825000000 GHz|
Center 5.825 GHz Span 30 MHz CF 81,
‘#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 2000000 Mol
"
Occupled Bandwidth Total Power 26.1 dBm =
17.950 MHz —
Transmit Freq Error -2.425 kHz OBW Power 99.00 % oHy
x dB Bandwidth 17.57 MHz x dB -6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

FRRAPERGF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7
f (886-2) 2298-0488

t (886-2) 2299-3279

www.tw.sgs.com

Member of SGS Group

BEHATA A EF T I 18 134 5L



Report No.: ER/2020/10096
Page: 42 of 350

SO0001 5 6. Radia S1a Nema Frequency req 6.3 S1d: Nene Frequency
o Trig Free Run AvglHeld 10/%0 o Trig Free Run AvglHeld 10090
N Galn o BArten 30 o8 Radie Device BTS o Gabnd o BAnen 30 o8 Radio Device: BTS
Ref 129 aB Ref Offset 12.9 dB
10 ik Ref 30.00 dBm 1 Ref 30.00 dBm
Log h
Center Freq | Center Freq
£.190000000 GHz | 5310000000 GHz|
| |
|
Center 5.19 GHz Span 50 MHz e ‘Center 5.31 GHz Span 50 MHz I
#Res BW 430 kHz SVBW 1.3 MHz Sweep 1ms 5000000 e ] | #RES BW 430 kHz SVBW 1.3 MHz Sweep 1ms 5.000000 bl
M "
Occupled Bandwidth Total Power 16.3 dBm “| occupied Banawidth Total Power 17.1 dBm -
36.343 MHz Freqomet 36.358 MHz FE—
Transmit Freq Error 38.204 kHz OBW Power 99.00 % OHz Transmit Freq Error 20.081 kHz OBW Power 99.00 % OHy
x dB Bandwidth 44.54 MHz x dB -26.00 dB x dB Bandwidth 44.42 MHz x dB -26.00 dB

FCC_802.11n_40MHz_Chain0_5230MHz

Agrient Spectrum Analyser - Oxcupied B

EEELT

Fraquenay 4 6510000000 Oz Radic St Hone Frequancy
= Trig:Free Run AvgiMeld
M Galntow | WATten: 30 68 Radio Device: BTS
Ref Offset 129 48
K 1ocmic  Ref 30.00 aBm
Center Freq Center Freq
6230000000 GHz 5510000000 GHz]

g::.;‘a.z‘sroﬂ:az SVBW 1.3 MHz msﬁ MHz CF Step) Center 5.51 GHz Span 50 MHz CF Step
. p 1ms & 000000 Mz | | FRES BW 470 kHz #VBW 1.3 MHz Sweep 1ms 5000000 MHz!
Occupled Bandwidth Total Power 16.3 dBm — "N occupied Bandwidth Total Power 19.9 dBm — Man
36.411 MHz p—— 36.423 MHz F——
Transmit Freq Error 23.083kHz  OBW Power 99.00 % orzll  Transmit Freq Error 23.615kHz  OBW Power 99.00 % o Hz

x dB Bandwidth 4483MHz  xdB -26.00 dB x dB Bandwidth 46.31 MHz x dB -26.00 dB

FCC_802.11n_40MHz_Chain0_5270MHz

FCC_802.11n_40MHz_Chain0_5550MHz

T ——— [y ———
Radie 14 Hone Fraquency
" Galatow | BAtten: Rasis Davice 8BTS Gt v Fisdis Davice: BTS
Ref Offset 12.9 dB Ref Offset 12.9 dB
di Ref 30.00 dBm 1 Ref 30.00 dBm
Log Log
Center Freq, | Center Freq
5270000000 GHz | 5550000000 GHz/
I
|
|
|
ICenter 5.27 GHz Span 50 MHz CF Step Center 5.55 GHz Span 50 MHz CF Step
#Res BW 470 kHz #VBW 1.3 MHz Sweep 1ms 5.000000 MHZ #Res BW 470 kHz #VBW 1.3 MHz Sweep 1ms §.000000 Mz
M "
Occupied Bandwidth Total Power 16.4 dBm 1| occupied Banawidth Total Power 20.3 dBm =
36.428 MHz Freqoftest 36.377 MHz Freqofteet
Transmit Freq Error 49.098 kHz OBW Power 99.00 % OHz Transmit Freq Error -3.348 kHz OBW Power 99.00 % oHy
x dB Bandwidth 44.88 MHz x dB -26.00 dB x dB Bandwidth 45.91 MHz x dB -26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,
subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of
this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# 7 7 % % 374 A £ F1 % 7 1§ 134 5%
t (886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com

Member of SGS Group

FRRAPERGF AT



Report No.: ER/2020/10096
Page: 43 of 350

T a6 AN 20, 20 Frequency ot -t Frequency
o Trig Free Run AvglHeld 10/%0 o Trig Free Run AvglHeld 10090
N Galn o BArten 30 o8 Radie Device BTS o Gabnd o BAnen 30 o8 Radio Device: BTS
Ref Offset 12.9 dB Ref 129 B
By Ref 30.00 dBm 10 dB Ref 30.00 dBm
Log h
| Center Freq Center Freq
| 5670000000 GHz 5.190000000 GHz]
H
|
Center 5.67 GHz Span 50 MHz oF 8t Center 5.19 GHz Span 50 MHz oF 5t
#Res BW 470 kHz SVBW 1.3 MHz Sweep 1ms 5000000 e | #RES BW 430 kHz SVBW 1.3 MHz Sweep 1ms 5.000000 bl
M "
Occupled Bandwidth Total Power 20.2 dBm “| occupied Banawidth Total Power 16.7 dBm -
36.379 MHz Freqomet 36.351 MHz FE—
Transmit Freq Error 508 Hz OBW Power 99.00 % OHz Transmit Freq Error 89.079 kHz OBW Power 99.00 % OHy
x dB Bandwidth 44.22 MHz x dB -26.00 dB x dB Bandwidth 43.70 MHz x dB -26.00 dB

FCC_802.11n_40MHz_Chain0_5755MHz

Frlﬁ\l.ﬂ(v
Radis Device BTS
Ref Offset 12.9 B Mkr1 5.7 B8 z
. 3m
h
Center Freq
1 5. TS6000000 GHZI|
Center 5.755 GHz Span 50 MHz CF 8t
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms 6 oomncep
M
Occupled Bandwidth Total Power 20.9 dBm — =
36.084 MHz FreqOftset
Transmit Freq Error -54.254 kHz OBW Power 99.00 % b
x dB Bandwidth 35,19 MHz x dB -6.00 dB

Frequency
Ref Offset 12.9 dB Akr
: v Ref _30.00 dBm
Center Freq
5 230000000 GHz|
Center 5.23 GHz Span 50 MHz CF 8t
#Res BW 470 kHz #VBW 1.3 MHz Sweep 1ms, 500000 1!
auto M
Occupied Bandwidth Total Power 16.9 dBm =
36.376 MHz ——
Transmit Freq Error 103.65 kHz OBW Power 99.00 % oMz
x dB Bandwidth 44.01 MHz x dB -26.00 dB

Agthert Sgmetrum Aralyrer - Ovcugied EW

FCC_802.11n_40MHz_Chain0_5795MHz

5 N Radia S1a Hone Frequency
o= Trig:Fres Run AvgiHeld: 10010
e Bhmten: 30 Radis Davice: BTS
Ref Offset 12.9 0B
di. Ref 30.00 dBm
Leg
| Center Freq
5.796000000 GHz
Center 5.795 GHz Span 50 MHz CF Ste,
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms 50 ”“M':
"
Occupled Bandwidth Total Power 23.7 dBm -
36.124 MHz p——
Transmit Freq Error -35.456 kHz OBW Power 99.00 % OHz
x dB Bandwidth 35.49 MHz x dB -6.00 dB

FCC_802.11n_40MHz_Chain1_5270MHz

Agtbert Sgm trum Aralyrer - Ovcgied EW

Radio Device: BTS

Center Freq
6 270000000 GHz|

[ertes BIW 450 kiz FVBW 1.3 MHz Swoep 1ms CF Stap
: P 1MS|| 5000000 Mz
Occupled Bandwidth Total Power 18.1 dBm Man
36.303 MHz FreqOffset
Transmit Freq Error B8.234 kHz OBW Power 99.00 % oHy

x dB Bandwidth 41.41 MHz x dB -26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# % 7 "% % 274 2 £ Fl % 7 1§ 134 55

t (886-2) 2299-3279

FRRAPERGF AT

f (886-2) 2298-0488

www.tw.sgs.com

Member of SGS Group




Report No.: ER/2020/10096
Page: 44 of 350

T .63 A AN 20, J20 Frequency - Frequency
o Trig Free Run AvglHeld 10/%0 o Trig Free Run AvglHeld 10090
N Galn o BArten 30 o8 Radie Device BTS o Gabnd o BAnen 30 o8 Radio Device: BTS
Ref Offset 12.9 dB Ref Offset 12.9 dB
By ef 30.00 dBm 10 dB Ref 30.00 dBm
Log h
| Center Freq Center Freq
| 5310000000 GHz 5670000000 GHz/
|
|
Center 5.31 GHz Span 50 MHz oF 8t Center 5.67 GHz Span 50 MHz oF 5t
#Res BW 430 kHz SVBW 1.3 MHz Sweep 1ms 5000000 e ] | FRES BW 470 kHz SVBW 1.3 MHz Sweep 1ms 5.000000 bl
M "
Occupled Bandwidth Total Power 17.6 dBm “| occupied Banawidth Total Power 20.9 dBm -
36.349 MHz Freqomet 36.374 MHz FE—
Transmit Freq Error 19.789 kHz OBW Power 99.00 % OHz Transmit Freq Error -0.748 kHz OBW Power 99.00 % OHy
x dB Bandwidth 43.49 MHz x dB -26.00 dB x dB Bandwidth 44.14 MHz x dB -26.00 dB

FCC_802.11n_40MHz_Chain1_5510MHz

l‘ll:ﬂ:;;:‘r;m Frequency 4 5765000000 GHz Radio ;.;«M.q Frequency
o= Trig: Fres Run AvgiHeld
Radis Davice: BTS W Galnlow | WAtten: 30 48 Radio Davice: BTS
Ref Offset 12.9 dB Akr ¢
.' 10 ooy Ref 30.00 dBm
Center Freq Center Freq
5 510000000 GHZ, t 5 TE5000000 GHz|
?
I
Center 5.51 GHz Span 50 MHz oF step | [Conter 5.755 GHz Span 50 MHz CF Step
#Res BW 470 kHz SVBW 1.3 MHz sweep 1ms|| . CPStP]lares BW 100 kHz #VBW 300 kHz Sweep 4.8ms|| CFStep
" aute "
Occupled Bandwidth Total Power 21.6 dBm = || occupied Bandwidth Total Power 21.8 dBm -
36.292 MHz pR— 36.164 MHz p——
Transmit Freq Error 4.742 kHz OBW Power 99.00 % Ry Transmit Freq Error -8.981 kHz OBW Power 99,00 % oMz
x dB Bandwidth 43.42 MHz x dB -26.00 dB x dB Bandwidth 36.32 MHz x dB -6.00 dB

Agthert Sgmetrum Aralyrer - Ovcugied EW

FCC_802.11n_40MHz_Chain1_5550MHz

FCC_802.11n_40MHz_Chain1_5795MHz

Agtbert Sgm trum Aralyrer - Ovcgied EW

N Radia S1a Hone Frequency
o= Trig Fres Run AvgiHeld. 10110 AvgiHeld: 10110
o Galnd ow RAmren: 30 Radie Device BTS Radio Device: BTS
Ref Offset 12.9 dB Ref Offset 12.9 dB
di Ref 30.00 dBm 4B Ref 30.00 dBm
Leg Leg
Center Freq, Center Freq
5560000000 GHz 5796000000 GHz/
| 4
Center 5.55 GHz Span 50 MHz CF Bte, ‘Center 5.795 GHz Span 50 MHz CF Bte,
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms 5000000 o] | FRES BW 100 kHz #VBW 300 kHz Sweep 4.8ms 5.000000 bl
M "
Occupied Bandwidth Total Power 22.0 dBm 1| occupied Banawidth Total Power 24.7 dBm =
36.305 MHz Freqomet 36.177 MHz —
Transmit Freq Error 20.947 kHz OBW Power 99.00 % OHz Transmit Freq Error =21.391 kHz OBW Power 99.00 % oHy
x dB Bandwidth 43.30 MHz x dB -26.00 dB x dB Bandwidth 35.78 MHz x dB -6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,
subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of
this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# 7 7 % % 374 A £ F1 % 7 1§ 134 5%

1
t (886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group

FRRAPERGF AT



q: 6.
== Trig: Fres Run

6 55 10 A P

Radis S1d Nene

- AvgiHeld. 10110
8 bt o #Arten: 30 48 Radis Davice: BTS
Ref Offset 12.9 dB
di Ref 30.00 dBm
Log
Center 5.19 GHz Span 50 MHz
#Res BW 390 kHz #VBW 1.1 MHz Sweep 1ms
Occupied Bandwidth Total Power 16.0 dBm
36.256 MHz
Transmit Freq Error 53.469 kHz OBW Power 99.00 %
x dB Bandwidth 42.34 MHz x dB -26.00 dB

Fraquency

Report No.: ER/2020/10096
Page: 45 of 350

Center Freq
& 190000000 GHz|

CF Step
& 000000 MHz,
Man|

Freq Offset
0 Mz

.63 Frequency
o= Trig:Fres Run AvglHeld: 10110
W Gabn Bhsten: 30 af Radio Davice: BTS
Ref 129 B
1 1 Ref 30.00 dBm
h
Center Freq
5310000000 GHz|
Center 5.31 GHz Span 50 MHz CF 81,
‘#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms 5.000000 bl
"
Occupled Bandwidth Total Power 16.7 dBm =
36.285 MHz Freqofteet
Transmit Freq Error 24.501 kHz OBW Power 99.00 % OHy
x dB Bandwidth 43.76 MHz x dB -26.00 dB

Agrient Spectrum Analyser - Oxcupied B

AvgiHeld: 10110

FCC_802.11n_40MHz_Chain2_5230MHz

6 £33 4 P

Radis Std Nene
Radis Device BTS

Fraquency

0 Gab e

q ésmqm
R Avglrield

= Trig un
SAnen 30 48

0.9 1 A Pk

Radio Std None
Radio Device BTS

kr1
A
L
‘Center 5.23 GHz Span 50 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 16.1 dBm
36.268 MHz
Transmit Freq Error 35.775 kHz OBW Power 99.00 %
x dB Bandwidth 42.26 MHz x dB -26.00 dB

Center Freq
5 230000000 GHZ,

CF Step
£ 000000 Mz
Man/

ute

Freq Offset
O Mz

Ref Offset 129 dB
v Ref 30,00 dBm

Frequency

f\;:.;ﬁ?sg:;z FVBW 1.3 MHz :':er;“ o CF Step
- p_1msj 5.000000 Mz,
Occupled Bandwidth Total Power 20,6 dBm uta Man
36.298 MHz Freq Offset
Transmit Freq Error 16.435 kHz OBW Power 99.00 % oMz

x dB Bandwidth 43.55 MHz x dB -26.00 dB

5510000000 GHz,

Center Freq

Agthert Sgmetrum Aralyrer - Ovcugied EW

FCC_802.11n_40MHz_Chain2_5270MHz

623590 WM P

Radie S1d Neone

Fraquency

Center Freq,
6 270000000 GHz|

Radis Davics: BTS
Ref Offset 12.9 dB

di Ref 30.00 dBm
Leg
Center 5.27 GHz Span 50 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 16.0 dBm

36.275 MHz
Transmit Freq Error 44.418 kHz OBW Power 99.00 %
x dB Bandwidth 41.63 MHz x dB -26.00 dB

CF Step
& 0OO000 MH I,
Man|

FreqOffset
0 Hz

FCC_802.11n_40MHz_Chain2_5550MHz

Agberat Sy trum Arsadyree - e upied EW
W Gl e Radio Davice: BTS
Ref Offset 12.9 dB
4B Ref 30.00 dBm
Leg
Center Freq
5550000000 GHz/
Center 5.55 GHz Span 50 MHz CF 81,
‘#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms 5.000000 bl
"
Occupled Bandwidth Total Power 20.9 dBm -
36.293 MHz Freqofteet
Transmit Freq Error 13.484 kHz OBW Power 99.00 % oHy
x dB Bandwidth 43.33 MHz x dB -26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

F

SARSARARRGT TR

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7
f (886-2) 2298-0488

t (886-2) 2299-3279

www.tw.sgs.com

Member of SGS Group

BEHATA A EF T I 18 134 5L



FCC_802.11n_40MHz_Chain2_5670MHz

Agtlent Sqmctrum Analyrer - Ouegpied EW

q 6
== Trig: Fres Run

045 24 WM P 0, L)

Radie S1d Nene

- AvgiHeld. 10110
8 bt o #Arten: 30 48 Radis Davice: BTS
Ref 129 aB
di Ref 30.00 dBm
Log
|
Center 5.67 GHz Span 50 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 21.0 dBm
36.285 MHz
Transmit Freq Error -20.526 kHz OBW Power 99.00 %
x dB Bandwidth 43.44 MHz x dB -26.00 dB

Fraquency

Report No.: ER/2020/10096

Page: 46 of 350

FCC_802.11ac_80MHz_Chain0_5210MHz

5 670000000 GHz,

Center Freq

CF Step
& 000000 MHz,
Man|

Freq Offset
0 Mz

_ I Frequency
= Trig: Frae Run AvgiHeld: 10010
Shsten: 30 o8
Ref Offset 12.9 9B Akr1
1 1 Refl 30.00 dBm
A
1 Center Freq
‘ 5210000000 GHz
- ]
Center 5.21 GHz Span 100 MHz CF 81,
‘#Res BW 910 kHz #VBW 2.7 MHz Sweep 1ms 10.000000 ML
M
Occupled Bandwidth Total Power 18.7 dBm -
75.891 MHz F——
Transmit Freq Error 179.95 kHz OBW Power 99.00 % OHy
x dB Bandwidth 85.26 MHz x dB -26.00 dB

FCC_802.11n_40MHz_Chain2_5755MHz

COETD

00650 134 A Pk

" Radis S1d: Nene Frequency
AvgiHeld: 10110
Radis Davice: BTS
Ref Offset 12.9 B Mkr1 T z
. 3m
A
Center Freq
1 5 THS000000 GHz|
! ! |
Center 5.755 GHz Span 50 MHz CF 8t
#Res BW 100 kHz SVBW 300 kHz Sweep 4.8ms oo e
M
Occupled Bandwidth Total Power 22.0 dBm — =
36.149 MHz ——
Transmit Freq Error -22.208 kHz OBW Power 99.00 % OHy
x dB Bandwidth 35.92 MHz x dB -6.00 dB

Fladio Std. None Frequency
Radio Davice: BTS
Ref Offset 12.9 dB
10 dBid Ref 30.00 dBm
1 Center Freq
1 5 290000000 GHz|
Center 5.20 GHz Span 100 MHz, CF Step
#Res BW 820 kHz FVBW 2.7 MHz Sweep 1ms|| 15000000 Mz,
auto M
Occupied Bandwidth Total Power 18.5 dBm =
76.039 MHz Freq Offset
Transmit Freq Error 128.26 kHz OBW Power 99.00 % OHE
x dB Bandwidth 88.00 MHz x dB -26.00 dB

Agthert Sgmetrum Aralyrer - Ovcugied EW

8.
“== Trig:Fres Run

AvgiHsid: 10010

FCC_802.11n_40MHz_Chain2_5795MHz

0650 44 A P
Radie S1d Nene

Fraquency

Center Freq,
& THH000000 GHz)

e Bhmten: 30 Radis Davice: BTS
Ref Offset 12.9 dB

di Ref 30.00 dBm

Leg
i i

‘Center 5.795 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power 24.8 dBm

36.198 MHz
Transmit Freq Error -19.458 kHz OBW Power 99.00 %
x dB Bandwidth 35.74 MHz x dB -6.00 dB

CF Step
& 0OO000 MH I,
Man|

FreqOffset
0 Hz

FCC_802.11ac_80MHz_Chain0_5530MHz

Agtbert Sgm trum Aralyrer - Ovcgied EW

Radio Device: BTS

Center 5.53 GHz
#Res BW 820 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 2.7 MHz
Total Power
75.933 MHz
16.230 kHz OBW Power
B86.56 MHz x dB

Span 100 MHz
Sweep 1ms

17.9 dBm

99.00 %
-26.00 dB

Center Freq
& 630000000 GHz|

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

FRRAPERGF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7

t (886-2) 2299-3

279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group

BEHATA A EF T I 18 134 5L



FCC_802.11ac_80MHz_Chain0_5610MHz

Agtlent Sqmctrum Analyrer - Ouegpied EW

q 68
== Trig: Fres Run

BO-CILL MM Pt
Radis S1d Nene

Fraquency

Center Freq
5 610000000 GHz|

- AvgiHeld. 10110
8 bt o #Arten: 30 48 Radis Davice: BTS
Ref 129 aB
0 dBb Ref 30.00 dBm
Log
{
1 }
Center 5.61 GHz Span 100 MHz
#Res BW 910 kHz #VBW 2.7 MHz Sweep 1ms
Occupied Bandwidth Total Power 22.3 dBm
75.871 MHz
Transmit Freq Error 24.664 kHz OBW Power 99.00 %
x dB Bandwidth 86.46 MHz x dB -26.00 dB

CF Step
10 000000 MHZ
Man|

Freq Offset
0 Mz

Report No.: ER/2020/10096
Page: 47 of 350

FCC_802.11ac_80MHz_Chain1_5290MHz

q
== Trig: Fres Run

AvglHeld: 10110
e BAnen: 30 48 Radio Davice: BTS
Ref Offset 12.9 dB
1 1 Ref 30.00 dBm
h
Center 5.20 GHz Span 100 MHz
#Res BW 910 kHz #VBW 2.7 MHz Sweep 1ms
Occupied Bandwidth Total Power 19.4 dBm
75.918 MHz
Transmit Freq Error 243.48 kHz OBW Power 99.00 %
x dB Bandwidth 87.81 MHz x dB -26.00 dB

Frequency

Center Freq
& 290000000 GHz|

FCC_802.11ac_80MHz_Chain0_5775MHz

37 A

" Radio Sta: Hone Frequency
AvgiHeld: 10110
Radis Davice: BTS
Mkr1 5.732 z
1 12.5 3m
) R
| Center Freq
1 5 TTE000000 GHz,
]
|
Center 5.775 GHz Span 100 MHz CF Step)
#Res BW 100 kHz #VBW 300 kHz Sweep 9.6 ms 10.000000 Mz
M
Occupied Bandwidth Total Power 16.3 dBm — -
75.415 MHz ——
Transmit Freq Error -215.68 kHz OBW Power 99.00 % OHy
x dB Bandwidth 73.19 MHz x dB -6.00 dB

Radio Device BTS

Ref Offset 129 dB
v Ref 30,00 dBm

Frequency

Center 5.53 GHz
#Res BW 820 kHz
Occupied Bandwidth
75.682 MHz
B5.087 kHz
85.31 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.7 MHz

Total Power

OBW Power
x dB

Span 100 MHz,
Sweep 1ms

18.5 dBm

99.00 %
-26.00 dB

Center Freq
5 530000000 GHZ|

CF Step
10 000000 Mz
jruso Man

FreqOffset
OHz

Agthert Sgmetrum Aralyrer - Ovcugied EW

[Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

75.731 MHz
Transmit Freq Error 231.23 kHz
x dB Bandwidth 86.80 MHz

#VBW 2.7 MHz

Total Power

OBW Power
x dB

Span 100 MHz
Sweep 1ms

FCC_802.11ac_80MHz_Chain1_5210MHz

Fraquency

Center Freq,
£ 210000000 GHz|

19.1 dBm

99.00 %
-26.00 dB

CF Step
10 000000 MHZ
Man|

FreqOffset
0 Hz

Agtbert Sgm trum Aralyrer - Ovcgied EW

FCC_802.11ac_80MHz_Chain1_5610MHz

Center 5.61 GHz

#Res BW 910 kHz
Occupied Bandwidth
75.984 MHz
Transmit Freq Error -10.021 kHz
x dB Bandwidth 86.42 MHz

#VBW 2.7 MHz

Total Power

OBW Power
x dB

Span 100 MHz
Sweep 1ms

23.4 dBm

99.00 %
-26.00 dB

Center Freq
6 610000000 GHz|

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

FRRAPERGF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7
f (886-2) 2298-0488

t (886-2) 2299-3279

www.tw.sgs.com

Member of SGS Group

BEHATA A EF T I 18 134 5L



FCC_802.11ac_80MHz_Chain1_5775MHz

Agtlent Sqmctrum Analyrer - Ouegpied EW

W1 Gl e

q: 6.
== Trig: Fres Run
WAmen: 30 a8

AvgiHsid: 10010

0 WM Pty 0, 0

Radis St None

Radie Device: BTS

Mkr1

5.7371 Hz
12.63¢

ICenter 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

75.631 MHz
Transmit Freq Error -106.72 kHz
x dB Bandwidth 76.45 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

Span 100 MHz
Sweep 9.6 ms

16.9 dBm

99.00 %
-6.00 dB

Report No.: ER/2020/10096

Page: 48 of 350

FCC_802.11ac_80MHz_Chain2_5530MHz

Fraquency o Frequency
o= Trig: Frow Run AvgiHeld: 10010
W Gabn Bhsten: 30 af Radio Davice: BTS
Ref 12.9 4B
1 1 Refl 30.00 dBm
A
Center Freq | Center Freq
5775000000 GHz 5530000000 GHz
Center 5.53 GHz Span 100 MHz
CF 8t CF St
10000000 Miie ]| | #RES BW 820 kHz #VBW 2.4 MHz Sweep 1ms 10.000000 ML
" M
“1| occupied Banawidth Total Power 18.8 dBm -
FreqOffset 75.728 MHz FreqOffset
OHz Transmit Freq Error -69.397 kHz OBW Power 99.00 % OHy
x dB Bandwidth 84.70 MHz x dB -26.00 dB

FCC_802.11ac_80MHz_Chain2_5210MHz

= Trig un
SAnen 30 48

0 Gab e

Radio Device BTS

" ek v Freauancy
AvgiHeld 1090
Radis Device BTS
) Fef Offset 12.9 4B Mkr1
h
Center Freq
| ‘ 5210000000 GHZ|
‘Center 5.21 GHz Span 100 MHz CF Step)
#Res BW 910 kHz #VBW 2.7 MHz Sweep 1ms 10.000000 MHZ
M
Occupled Bandwidth Total Power 18.5 dBm — =
75.691 MHz FreqOftset
Transmit Freq Error 132.84 kHz OBW Power 99.00 % b
x dB Bandwidth 87.17 MHz x dB -26.00 dB

Ref Offset 129 dB
v Ref 30,00 dBm

Frequency

s BW 820 Miiz FVBW 2.7 MHz Bweep 1me CF Gtep
- p_1msj 10.000000 Mz,
Occupled Bandwidth Total Power 22.4 dBm uta Man
75.772 MHz Freq Offset
Transmit Freq Error -146.41 kHz OBW Power 99.00 % oMz

x dB Bandwidth 85.49 MHz x dB -26.00 dB

Center Freq
5610000000 GHz|

Agthert Sgmetrum Aralyrer - Ovcugied EW

FCC_802.11ac_80MHz_Chain2_5290MHz

A Pt 2

R
Radie S1d Neone

Fraquency

Center Freq,
& JD0000000 GHI/

Radis Davics: BTS
Ref Offset 12.9 dB

di Ref 30.00 dBm
Leg
[Center 5.20 GHz Span 100 MHz
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1ms

Occupied Bandwidth Total Power 17.8 dBm

75.704 MHz
Transmit Freq Error 104.15 kHz OBW Power 99.00 %
x dB Bandwidth 86.11 MHz x dB -26.00 dB

CF Step
10 000000 MHZ
Man|

FreqOffset
0 Hz

FCC_802.11ac_80MHz_Chain2_5775MHz

Agtbert Sgm trum Aralyrer - Ovcgied EW

‘Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

75.506 MHz
Transmit Freq Error -148.39 kHz OBW Power
x dB Bandwidth 75.65 MHz x dB

Span 100 MHz
Sweep 9.6 ms

17.1 dBm

99.00 %
-6.00 dB

Center Freq
6 77000000 GHz|

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
RIERAMA - WREFAREHATRZEREE - BRFEEREREOR - ABEREAQTDE@FT - FIIHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents,

subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of

this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company'’s sole responsibility is to
its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior
written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

FRRAPERGF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7
t (886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group

BEHATA A EF T I 18 134 5L



| Report No.: ER/2020/10096
| Page: 49 of 350

8.5.3 99% BW Verification for DFS Function
802.11a_Cho0 802.11a_Ch1 802.11a_Ch2
Freq. Me::.;red Limit Freq. Me:'il.;red Limit Freq. Me::;red Limit
(MHz) (MHz) (MHz) | [ (MHz) (MHz) (MHz) | [ (MHz) (MHz) (MHz)
5240 | 5248.39 |<5250| | 5240 | 5248.25 |[<5250| | 5240 | 5248.29 |< 5250
5745 | 5736.76 |>5725|| 5745 | 5736.75 |> 5725 | 5745 | 5736.75 |> 5725
802.11n_HT20_Cho 802.11n_HT20_Ch1 802.11n_HT20_Ch2
Freq. MeFa;L;red Limit Freq. Me;::;red Limit Freq. Me;;t;red Limit
(MHz) (MHz) (MHz) | | (MHZz) (MHz) (MHz) | [ (MHZz) (MHz) (MHz)
5240 | 5248.89 |<5250|| 5240 | 5248.88 |< 5250 [ 5240 | 5248.89 |< 5250
5745 | 5736.17 |>5725|| 5745 | 5736.14 |>5725( | 5745 | 5736.15 |> 5725

802.11n _HT40_Cho

802.11n _HT40_Ch1

802.11n _HT40_Ch2

Freq. Me:rsel;r'ed Limit Freq. Me;:;r.ed Limit Freq. Me;rs;;r.ed Limit

(MHz) (MHz) (MHz) | [ (MHZz) (MHz) (MHz) | [ (MHZz) (MHz) (MHz)
5230 | 5248.21 |<5250| | 5230 | 5248.19 (<5250 | 5230 | 5248.13 |< 5250
5755 | 5736.96 |>5725|| 5755 | 5736.92 (> 5725|| 5755 | 5736.93 |> 5725

802.11ac _VHT80_ChoO

802.11ac _VHT80_Ch1

802.11ac _VHT80_Ch2

Freq. MeFa:;red Limit Freq. Me;'il;red Limit Freq. MeFars(:]red Limit

(MHz) (MHz) (MHz) | [ (MHz) (MHz) (MHz) | [ (MHz) (MHz) (MHz)
5210 | 5247.95 |< 5250 5210 | 5247.87 |[< 5250 5210 | 5247.85 |[< 5250
5775 | 5737.29 |> 5725 5775 | 5737.18 |[> 5725 5775 | 5737.25 |> 5725
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9 MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT
9.1 Standard Applicable

FCC
OPERZTION EUT CATEGORY LIMIT
Band
Access Point (Master device ) 1 Watt(30dBm)
U-NII-1 Fixed point-to-point Access Ponit 1 Watt(30dBm)
V| Mobile and portable client device 250mW(23.98dBm)
U-NII-2A \ 250mW(23.98dBm) or 11dBm+10 log B
U-NII-2C \ 250mW(23.98dBm) or 11dBm+10 log B
U-NII-3 \ 1 Watt(30dBm)
If transmitting antennas of directional gain greater than 6 dBi are used, the Maximum transmit
power shall be reduced by the amount in dB that the direction-al gain of the antenna exceeds 6
dBi.
Note:

As per FCC KDB 662911 D01

Unequal antenna gains, with equal transmit powers. For antenna gains given by G1, G2, ..., GN dBi.
(i) If transmit signals are correlated, then Directional gain

=10 log[(10©7/20 + 10G2/20 4+ + 1QCN/20) 2 /NanT] dBI

[Note the “20”s in the denominator of each exponent and the square of the sum of terms; the object is
to combine the signal levels coherently.]

The antenna gain is grater than 6 dBi in MIMO mode, therefore the limit needs to be reduced as below:

Effective Legacy | Conducted Power
Gain (dBi) Limit (dBm)
UNII-1 9.77 26.23
UNII-2A 9.77 20.21
U-NII-2C 9.77 20.21
U-NII-3 9.77 26.23
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9.2 Measurement Procedure

Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the power meter

4. Power Meter is used as the auxiliary test equipment to conduct the output power measurement.

5. Record the max. reading and add 10 log(1/duty cycle).
6. Repeat above procedures until all frequency (low, middle, and high channel) measured were com-

Wn =

plete.
9.3 Measurement Equipment Used
Conducted Emission Test Site
EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYPE NUMBER NUMBER CAL.
Power Meter Anritsu ML2496A 1242004 11/05/2019 [11/04/2020
Power Sensor Anritsu MA2411B 1207365 11/05/2019 [11/04/2020
Power Sensor Anritsu MA2411B 1207368 11/05/2019 [11/04/2020
DC Power Supply Agilent E3640A MY40000811 | 12/23/2019 |12/22/2020
Attenuator Mini-Circuit | BW-S10W2+ 2 01/02/2020 {01/01/2021
9.4 Test Set-up
EUT Attenuator spectrum
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9.5 Measurement Result

9.5.1 Conducted output power (FCC)

802.11a_3TX

TOTAL | TOTAL REQUIRED
CH Fregﬁ_f"cy Data |Avd- POWER (dBm) POWER | POWER LIMIT RESULT
(MHz) Rate (cHo|CH 1|CH 2 (dBm) (mW) (dBm)

36 5180 6 |6.92|677| 72| 1187 15.371 26.22878745 PASS
44 5220 6 |6.98(6.82|7.1| 11.87 15.388 26.22878745 PASS
48 5240 6 |e87|672] 7 | 1177 15.026 26.22878745 PASS
52 5260 6 |14.3[142| 15| 19.25 84.223 | 2021  or11+10log(B)=  24.32 | PASS
60 5300 6 |13.8[139] 15 | 19.12 81.716 | 2021  or11+10log(B)=  23.95 | PASS
64 5320 6 |14.3[14.3| 15 | 19.28 84773 | 2021  or11+10log(B)=  23.92 | PASS
100 5500 6 [14.2[137] 14 | 18.84 76615 | 2021  or11+10log(B)=  24.68 | PASS
116 5580 6 |13.8[135| 14 | 1863 72.875 | 2021  or11+10log(B)=  24.11 | PASS
140 5700 6 |13.7[13.7| 13 | 1852 71166 | 2021  or11+10log(B)=  24.14 | PASS
149 5745 6 |16.7|169| 17 | 2163 | 145.448 26.22878745 PASS
157 5785 6 |182[185| 18 | 23.18 | 207.916 26.22878745 PASS
165 5825 6 |185[18.1| 18 | 23.25 | 211.366 26.22878745 PASS

802.11n_HT20_MIMO

TOTAL | TOTAL REQUIRED
CH Fre(:'n‘:_'ez';cy 2::: Avg. POWER (dBm) POWER | POWER LIMIT RESULT
CHO[CH 1|CH 2 (dBm) (mW) (dBm)

36 5180 MCS16 |6.84(7.44] 75| 12.50 17.786 26.22878745 PASS
44 5220 MCS16 |7.08[7.39] 7.5 | 1253 17.919 26.22878745 PASS
48 5240 MCS16 |7.34[7.42| 75| 12.65 18.411 26.22878745 PASS
52 5260 MCS16 |9.29[9.25 9.8 | 14.67 29288 | 2021  or11+10log(B)= 2423 | PASS
60 5300 MCS16 |9.14[9.26] 10 | 14.79 30114 | 2021  or11+10log(B)= 24.16 | PASS
64 5320 MCS16 |9.22[9.13] 10 | 14.84 30473 | 2021  or11+10log(B)= 2428 | PASS
100 5500 MCS16 [13.2[13.7] 13 | 18.46 70172 | 2021  or11+10log(B)= 2429 | PASS
116 5580 MCS16 [13.3[13.7] 13 | 18.52 71099 | 2021  or11+10log(B)=  24.28 | PASS
140 5700 MCS16 | 13 [135] 13 | 18.31 67.841 | 2021  or11+10log(B)=  24.35 | PASS
149 5745 MCS16 |16.3[16.9| 16 | 21.77 | 150.227 26.22878745 PASS
157 5785 MCS16 |18.1[182| 18 | 2322 | 209.912 26.22878745 PASS
165 5825 MCS16 |18.3| 18 | 18 | 23.29 | 213.108 26.22878745 PASS
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Frequency | Data |Ave-POWER(dBm) TOTAL | TOTAL REQUIRED

CH MHz) Rot POWER | POWER LIMIT RESULT
CHO|CH 1|CH 2 (dBm) (mW) (dBm)
38 5190 MCS16 |7.31|7.73]| 7.9 | 13.20 20.878 26.22878745 PASS
46 5230 MCS16 |7.42[751] 7.8 | 13.12 20.509 26.22878745 PASS
54 5270 MCS16 |9.27|9.35]| 9.9 | 15.03 31.870 | 2021  or11+10log(B)=  27.17 | PASS
62 5310 MCS16 |9.15[9.18] 10 | 14.99 31551 | 2021  or11+10log(B)=  27.38 | PASS
102 5510 MCS16 [13.3[13.9] 13 | 19.00 79.427 | 2021  or11+10log(B)=  27.38 | PASS
110 5550 MCS16 [13.2| 14 | 13 | 19.02 79.798 | 2021 or11+10log(B) =  27.36 | PASS
134 5670 MCS16 [13.7[13.8] 13 | 19.03 79.977 | 2021  or11+10log(B)=  27.38 | PASS
151 5755 MCS16 |14.3[14.3] 14 | 19.69 93.147 26.22878745 PASS
159 5795 MCS16 [17.4| 17 | 16 | 22.41 174.295 26.22878745 PASS
802.11ac_VHT80 MIMO
. TOTAL | TOTAL REQUIRED
CH Fre(:'n‘:_lez')‘cy gaa:: Avg. POWER (dBm) POWER | POWER LIMIT RESULT
CHO|CH1|CH 2 (dBm) (mW) (dBm)

42 5210 MCSO |6.52(7.02] 7.2 | 13.02 20.044 26.22878745 PASS
58 5290 MCSO |9.48|9.31] 10 | 15.70 37.123 | 2021 or11+10log(B) = _ 30.35 | PASS
106 5530 MCSO |9.47|9.98| 96 | 15.79 37.898 | 2021 _ or11+10log(B)= _ 30.28 | PASS
122 5610 MCSO |14.2|14.1| 13 | 20.03 | 100.779 | 20.21 _ or 11+10log(B) = _ 30.32 | PASS
155 5775 MCSO |8.95|8.84| 8.5 | 14.87 30.700 26.22878745 PASS
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10 MAXIMUM POWER SPECTRAL DENSITY
10.1  Standard Applicable

FCC
OPERZTION EUT CATEGORY LIMIT
Band
Access Point (Master device ) 17dBrm/ MHz
U-NII-1 Fixed point-to-point Access Ponit
V| Mobile and portable client device 11dBm/ MHz
U-NII-2A \ 11dBm/ MHz
U-NII-2C \ 11dBm/ MHz
U-NII-3 \ 30dBm/ 500kHz
If transmitting antennas of directional gain greater than 6 dBi are used, the Maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the an-
tenna exceeds 6 dBi.
Note:

As per FCC KDB 662911 D01

Unequal antenna gains, with equal transmit powers. For antenna gains given by G1, G2, ..., GN dBi..
(i) If transmit signals are correlated, then Directional gain

=10 log[(10©"/20 + 10G2/20 4+ + 1QCGN/20) 2 /NanT] dBI

[Note the “20”s in the denominator of each exponent and the square of the sum of terms; the object is
to combine the signal levels coherently.]

The antenna gain is grater than 6 dBi in MIMO mode, therefore the limit needs to be reduced as below:

Effective Legac .
Gain ( dB?) y PSD Limit
UNII-1 9.77 13.23| dBm/MHz
UNII-2A 9.77 7.23 dBm/MHz
U-NII-2C 9.77 7.23 dBm/MHz
U-NII-3 9.77 26.23 | dBm/500 kHz
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10.2 Measurement Procedure

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to Spectrum.

4. For U-NII1, U-NII-2A, U-NII-2C Band:
Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep
time = Auto (601 pts), detector = sample, traces 100 sweeps of video averaging. (SA-2 with the
omission of procedure x, the integration with 26dB EBW bandwidth)
For U-NII-3 Band:
Set RBW=500 kHz, VBW= 3RBW, where span is enough to capture the entire bandwidth, Sweep
time = Auto (601 pts), detector = sample, traces 100 sweeps of video averaging. (SA-2 with the
omission of procedure x, the integration with 26dB EBW bandwidth)

5. User the cursor on spectrum to peak search the highest level of trace

6. Record the max. reading and add 10 log(1/duty cycle).

7. Repeat above procedures until all default test channel (low, middle, and high) was complete.

8. 802.11n/ac MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to

measure the PSD for MIMO mode. Offset = cable loss + 10 log (N), where N is number of trans-
mitting antenna. N=3 for this given application.

Note: For the test of PSD at MIMO mode, the highest emission of worst case employing Measure

and add 10 log (N) technical is reported on this report after the comparison between Main
Antenna at single transmitting mode and Aux that yields the higher value. The MIMO trans-
mitting mode produces higher value of outcome.

10.3 Measurement Equipment Used
Conducted Emission Test Site
EQUIPMENT MFR MODEL SERIAL LAST |CALDUE.
TYPE NUMBER NUMBER CAL.
EX’A* Spectrum Agilent N9O10A  |MY50420195|05/02/201905/01/2020
nalyzer
DC Power Supply Agilent E3640A MY40000811|12/23/2019|12/22/2020
Attenuator Mini-Circuit | BW-S10W2+ 2 01/02/2020{01/01/2021
DC Block Mini-Circuits | BLK-18-S+ 1 01/02/2020{01/01/2021
10.4 Test Set-up
EUT Attenuator Spectrm
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10.5 Measurement Result
10.5.1 Power spectral density

POWER DENSITY 802.11a MODE_3TX
PSD

Frequency DZtSyDFVaVétoor Duty :;vl:::; Limit Margin

(MHz) (dBm) Factor Factor (dBm) (dB)
(dBm)

5180.00 -0.22 0.15 -0.07 13.23 -13.30
5220.00 -0.23 0.15 -0.08 13.23 -13.31
5240.00 -0.12 0.15 0.03 13.23 -13.20
5260.00 6.72 0.15 6.87 7.23 -0.36
5300.00 6.94 0.15 7.09 7.23 -0.14
5320.00 7.01 0.15 7.16 7.23 -0.07
5500.00 6.85 0.15 7.00 7.23 -0.23
5580.00 6.90 0.15 7.05 7.23 -0.18
5700.00 7.03 0.15 7.18 7.23 -0.05
5745.00 7.41 0.15 7.56 26.23 -18.67
5785.00 9.02 0.15 9.17 26.23 -17.06
5825.00 9.24 0.15 9.39 26.23 -16.84

POWER DENSITY 802.11n HT20 MODE MIMO
PSD

Frequency DZ?)([)F‘;Vét?) r Duty :;vl:i: Limit Margin

(MHz) (dBm) Factor Factor (dBm) (dB)
(dBm)

5180 -0.49 0.45 -0.04 13.23 -13.27
5220 -0.65 0.45 -0.20 13.23 -13.43
5240 -0.51 0.45 -0.06 13.23 -13.29
5260 1.43 0.45 1.88 7.23 -5.35
5300 1.98 0.45 2.43 7.23 -4.80
5320 2.18 0.45 2.63 7.23 -4.60
5500 5.81 0.45 6.26 7.23 -0.97
5580 5.72 0.45 6.17 7.23 -1.06
5700 5.92 0.45 6.37 7.23 -0.86
5745 6.29 0.45 6.74 26.23 -19.49
5785 8.43 0.45 8.88 26.23 -17.35
5825 8.67 0.45 9.12 26.23 -17.11
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POWER DENSITY 802.11n HT40 MODE MIMO
PSD
Frequency DZ?)([)F‘;Vét?) r Duty :;vl:i: Limit Margin
(MHz) (dBm) Factor Factor (dBm) (dB)
(dBm)
5190 -1.67 0.76 -0.91 13.23 -14.13
5230 -1.56 0.76 -0.80 13.23 -14.02
5270 -1.22 0.76 -0.46 7.23 -7.68
5310 -0.94 0.76 -0.18 7.23 -7.40
5510 3.31 0.76 4.07 7.23 -3.15
5550 3.74 0.76 4.50 7.23 -2.72
5670 2.83 0.76 3.59 7.23 -3.63
5755 1.12 0.76 1.88 26.23 -24.34
5795 4.40 0.76 5.16 26.23 -21.06
POWER DENSITY 802.11ac VHT80 MODE_MIMO
PSD
Frequency DZ?)?F‘;Végr Duty :g’l:t; Limit Margin
(MHz) (dBm) Factor Factor (dBm) (dB)
(dBm)
5210 -5.32 1.33 -3.99 13.23 -17.22
5290 -3.95 1.33 -2.62 7.23 -9.85
5530 -2.99 1.33 -1.66 7.23 -8.89
5610 1.24 1.33 2.57 7.23 -4.66
5775 -7.11 1.33 -5.78 26.23 -32.01
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